l M A : No. (2020) GKJC-BG0012

191321340380

m RS

Test Report

T L B A BREGRERRAT

F= o & R WKWk

# B # ¥: K-ZSTZ15-93°C ( & 3mm BEHEER) .
K-ZSTX15-93°C ( & 3mm BEHEER)

(i} =% GE@) ERRITRNERA

Guokai (Fujian) Fire Valve Testing Co. Ltd

2w [ 2%



EE (52 ) HR5HE HEER AR
MRS

HEmS:  (2020) GKIC-BGOO12 R HHEA: 2020.04. 27 =1 W IEkemw

7= it R A Sk

RS HR K-ZSTZ15-93°C ( & 3mm BFIEFE) . K-ZSTX15-93°C ( ¢ 3mm IHFHER)

RACHAL P R A A

B | BRHEBERERRAR

[ 7 kg A= B 1A 2020. 03
IS5 3056 ' FEEOIRAS EH%
o = FERI30H, 8110 R U H A 2020. 03

BB | e

Bo%

GB 5135. 1-2003 ( HBhWI/KK KRG 5 1 & WKL)
w #®
B %

4= EiE T E
I H .

,l ! 3"1"

L | RS

FTAG I H 75 & GB 5135. 1-2003 frvfE 2. FIE S

£ ¥ F A5 K-ZSTZ15-93°C ( & 3mm FEHEEK)

Krae H#A 2020 4 03 A 27 H

\

A’

7

[ e

st Mﬁ( s {45 Ly 5

E: ZfiRERESNE “REBREFAE" £
BIRE RO P AT, RERRIMAE, ZEANSHEEMNRESRIETHIEIHE



